
 i 

 
 

 

 

Interaction of silver nanoparticles with aerobic granular 
sludge in textile wastewater treatment bioreactors 

 

 

 

João André Tomás Borges Bento 
 
 

Thesis to obtain the Master of Science Degree in 

Biotechnology 
 

 

Supervisors: Profª. Nídia Dana Mariano Lourenço de Almeida  

Profª. Maria Teresa Ferreira Marques Pinheiro 

 
 
 

Examination Committee 
Chairperson: Profª. Leonilde de Fátima Morais Moreira 

Supervisor: Profª. Nídia Dana Mariano Lourenço de Almeida 

Member of the Committee:  Profª. Helena Maria Rodrigues Vasconcelos Pinheiro 
 
 

 

 

 

November 2016



 i 

Acknowledgments  
 

Um agradecimento muito especial às professoras, Nídia Lourenço e Teresa Pinheiro, pelos 
[...]
After this cleaning period, Ag NPs feeding was resumed. The vertical dashed line indicates the end 



 ix 

of the granulation period (Day 35), while the vertical solid lines indicate the onset (Day 178) and 

the end (Day 237) of the cleaning period. ..................................................................................... 45	

Figure 15. µCT analysis of the Ag NPs-fed SBR1 sludge sample. A - 3D model of sludge sample. 

Attenuation is represented by a grey scale: high attenuation – light grey, to low attenuation – dark 

grey.  The high values of X-ray attenuation are highlighted with yellow color. B –Selected cross-

section. Content gradient is also represented by a grey scale: high content – dark grey, to low 

content – light grey. The yellow row represents the attenuation profile represented in C. Attenuation 

units (y axis) are arbitrary, distance units (x axis) are in µm. ........................................................ 48	

Figure 16. µCT analysis of the control SBR2 sludge sample. A - 3D model of sludge sample. Attenuation 

is represented by a grey scale: high attenuation – light grey, to low attenuation – dark grey.  The 

high values of X-ray attenuation are highlighted with yellow color. B –Selected cross-section. 

Content gradient is also represented by a grey scale: high content – dark grey, to low content – 

light grey. The yellow row represents the attenuation profile represented in C. Attenuation units (y 

axis) are arbitrary, distance units (x axis) are in µm. ..................................................................... 48	

Figure 17. Overall residual COD yields in the Ag NPs-fed SBR1 and the Ag NPs-free control SBR2 

along the experimental time of 271 days. ..................................................................................... 49	

Figure 18. Residual COD profiles along the 5-h reaction phase of one typical SBR cycle (day 56) in the 

presence (SBR1) and absence (SBR2) of Ag NPs. Similar profiles were observed for the remaining 

treatment cycles. The vertical line indicates the onset of aeration. ............................................... 50	

Figure 19. Overall residual color yields in the Ag NPs-fed SBR1 and the Ag NPs-free control SBR2 along 

the experimental time of 271 days. ............................................................................................... 51	

Figure 20. Acid Red 14 (AR14) descolorization reaction.  The Azo bond present in the chemical structure 

of the dye (AR14) are reduce and two colorless aromatic amines, 1-naphthol-2-amino-4-sulfonic 

acid (1N2A4S) and 4-amino-naphthalene-1-sulfonic acid (4A1NS), are formed (Franca et al., 2015).

 ...................................................................................................................................................... 51	

Figure 21. Residual color profiles along the 5-h reaction phase of a typical SBR cycle (day 120) in the 

Ag NPs- fed SBR1 and the Ag NPs-free control SBR2. Similar profiles were observed for the 

remaining treatment cycles. The vertical line indicates the onset of aeration. .............................. 52	

Figure 22. Ag NPs influence on cell membrane permeability inferred from LIVE/DEAD assays. Optical 

microscopy images of sludge samples from the Ag NPs-fed SBR1 (A1, B1 and C1) and the control 

SBR2 (A2, B2 and C2) without stain (A1 and A2), stained with propidium iodide (B1 and B2) and 

SYTO 9 (C1 and C2). The SYTO 9 stain labels all bacteria in a population (total cells). PI penetrates 

only bacteria with damaged membranes (dead cells). .................................................................. 53	



 x 

Figure 23. Average PS profile obtained along the reaction phase of the studied treatment cycles and a 

typical example of the residual COD profile (day 56) for the Ag NPs-fed SBR1 and the control SBR2. 

The vertical line indicates the onset of aeration. ........................................................................... 56	

Figure 24. Average PN profile obtained along the reaction phase of the studied treatment cycles and a 

typical example of the pH profile (day 243) for the Ag NPs-fed SBR1 and the control SBR2. The 

vertical line indicates the onset of aeration. .................................................................................. 56	

Figure 25. Sludge morphological characterization. Optical micrographs of AGS and flocculent sludge 

(100x magnification). Dehydrated sample showing a manually isolated AGS granule surrounded by 

external EPS and flocculent sludge (A); details of AGS surface (B1–B2) and dehydrated flocs (B3). 

Nuclear microscopy elemental distribution maps of Ag (C1-C3) and S (D1-D3) of AGS and 

flocculent sludge depicted above (B1–B3). Content gradient is represented by a color dynamic 

scale: high content – red, low content – blue. Sludge samples were collected directly from the Ag 

NPs-fed SBR1 during the aerated reaction phase of one treatment cycle on operational day 243.

 ...................................................................................................................................................... 57	

Figure 26. Box plot of the Ag concentrations in AgNPs clusters identified on the surface of AGS and 

flocculent sludge. The box represents the 25% and 75% interquartiles (IQ) and the dividing 

horizontal line indicates the median; whiskers indicate the maximum and minimum values, 

excluding the identified outliers (open circles). ............................................................................. 59	

Figure 27. Box plot of the S concentrations in AGS and flocculent sludge. The box represents the 25% 

and 75% interquartiles (IQ) and the dividing horizontal line indicates the median; whiskers indicate 

the maximum and minimum values, excluding the identified outliers (open circles). .................... 59	

Figure 28. Ag distribution in granule sections. Optical microscopy images of two sections of different 

granules (A1 and A2) and the corresponding PIXE maps of Ag distribution (B1–B2). In the Ag maps 

the content gradient is represented by a color dynamic scale: high content – red, low content – blue. 

C – Box plot of the logarithm of Ag concentration in Ag NPs clusters identified on the inner and 

outer layer of AGS. The box represents the 25% and 75% interquartiles (IQ) and the dividing 

horizontal line indicates the median; whiskers indicate the maximum and minimum values. ....... 60	

 

  



 xi 

Table Index  
Table 1. Typical ranges of values for pH, Temperature, COD, BOD5 and Total suspended soldis (TSS) 

of untreated wastewater from 34 Portuguese textile companies and the respective ELVs for 

discharge into the collector (e.g. Águas do Nordeste collector) and in the water environment (Citeve, 

2012). .............................................................................................................................................. 4	

Table 2. Comparison of methods for the extraction of proteins (PN) and polysaccharides (PS) from 

granular sludge. ............................................................................................................................ 27	

Table 3. Elemental concentrations present in AGS and Flocculent Sludge (mg/kg dry weight). Data 

summarized as median (IQ50%) and interquartiles 25% (IQ 25%) and 75% (IQ 75%). Significant 

differences, p<0.05, for Mann-Whitney non-parametric test are also indicated (*). ...................... 59	

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 



 xii 

Abbreviations  
Ag NPs Silver Nanoparticles 

AGS Aerobic granular sludge 

AMO Ammonia monooxygenase 

AOPs Advanced oxidation processes 

AQDS Anthraquinone-2,6-disulfonate 

AQS Anthraquinone-2-sulfonate 

AR14 Acid Red 14 

AS Activated sludge 

BCA Bicinchoninic acid 

BOD Biochemical Oxygen Demand 

CER Cation exchange resins 

CM Cytoplasmic membrane 

CMC Carboxymethyl Cellulose 

COD Chemical Oxygen Demand 

CotA-Lac Bacterial laccase 

CymA Tetraheme quinol dehydrogenase 

DyPs Dye decolorizing peroxidases 

EDS Energy-dispersive spectrometry 

EDTA Ethylenediamine tetraacetic acid 

ELVs Emission limit values 

EM Electron microscopy 

EPS Extracellular polymeric substances 

EVSS Volatile suspended solids in the discharged effluent 

FAD Flavin adenine dinucleotide 

Feed - C Carbon feed solution 

Feed - N Nitrogen dye-containing feed solution 

FMN Flavin mononucleotide 

GAOs Glycogen accumulating organisms 

HO• Hydroxyl radical 

HRT Hydraulic retention time 

HRTEM High-resolution transmission electron microscopy 

IC Integrity Coefficient 

ICP-AES Inductively-coupled plasma atomic emission spectroscopy 

ICP-MS Inductively-coupled plasma mass spectrometry 

IQ Interquartile 

Lac Laccase 

LB-EPS Loosely bound – extracellular polymeric substances  

LDH Lactate dehydrogenase 



 xiii 

LiP Lignin peroxidase 

MF Microfiltration 

MLVSS Volatile suspended solids in the mixed liquor 

MnP Manganese peroxidase 

MQ Menaquinone 

MtrA Periplasmic protein c-type cytochrome 

MWCO Molecular weight cut-off 

NADPH Reduced nicotinamide adenine dinucleotide phosphate 

NAR Nitrate reductase 

NM Nuclear microscopy 

OLR Organic loading rate 

OM Outer membrane 

OmcB Decaheme c-type cytochrome 

PAOs Phosphate accumulating organisms 

PI Propidium iodide 

PIXE Particle induced X-ray emission 

PN Proteins 

PS Polysaccharides 

PVA Polyvinyl Alcohol 

RBS Rutherford backscattering 

RO Reverse Osmosis 

ROS Reactive oxygen species 

SBR Sequencing batch reactor 

SEM Scanning electron microscopy 

STIM Scanning transmission ion microscopy 

SVI Sludge Volume Index 

SVI30 SVI after 30 min of settling 

SVI5 SVI after 5 min of settling 

TB-EPS Tightly bound – extracellular polymeric substances 

TEM Transmission electron microscopy 

TOC Total organic carbon 

TSS Total Suspended Solids 

Tyr Tyrosinase 

UASB Upflow anaerobic sludge blanket 

UF Ultrafiltration 

VSS Volatile Suspended Solids 

WWTP Wastewater treatment plant 

XPS X-ray photoelectron spectroscopy 

µCT Microcomputerized tomography 



 1 

1. Introduction 

1.1 Textile industry  

Textile processing involves many different steps and in almost all of them, wastewater is 

generated. The amount and composition of the generated wastewaters depend on different factors, 

including the processed fabric and the type of process. The textile industry not only applies a large 

quantity of different dyes and chemicals, but also consumes large quantities of water. (Ghaly et al., 

2013). In Europe, a consumption of water between 50 - 240 m3/ton of textile product (Mattioli et al., 

2005) has been estimated. The data from a study involving 34 Portuguese companies points to similar 

values, 35 - 325 m3/ton (Citeve, 2012). As a consequence, the textile industry generates large amounts 

of wastewater with complex and extremely variable characteristics, which makes it one of the most 

polluting of all industrial sectors (Vandevivere et al. 1998; Vajnhandl & Valh 2014; Lourenço et al. 2015). 

1.1.1 Textile processing operations  

Textile industries receive and prepare the fibers, which can be natural (e.g. cotton, wool, silk 

and linen) or synthetic (e.g. polyester, nylon and polypropylen) (Ghaly et al., 2013); transform these 

fibers into yarns; alter the yarns into fabrics and then these fabrics go through several stages of wet 

processing (Babu et al., 2007). The volume and composition of the wastewater generated by the textile 

industry arises mainly from the wet processing stages. The operations involved in the wet processing of 

textiles and the corresponding wastewater generated are discussed in the subsequent sections.  

Desizing 
In the upstream stages of wet fabric processing, sizing agents such as starch, polyvinyl alcohol 

(PVA) and carboxymethyl cellulose (CMC) are added to provide strength to the fibers and minimize 

breakage due to friction in the weaving process. Nonetheless, textile wet processes like dyeing and 

printing are affected by the presence of sizing agents in the fabric, since they cover the yarn and act as 

a barrier to dyes and other chemicals. Consequently, these size agents must be removed from the fabric 

by the process of desizing (dos Santos et al. 2007; Sarayu & Sandhya 2012; Holkar et al. 2016). 

Depending on the size agent used, alkalis, acids, enzymes or surfactants are applied in the desizing 

process. As result, the wastewater characteristic of this stage contains the sizes and the agents used 

for desizing. The contribution of this stage to the overall Biochemical Oxygen Demand (BOD) and Total 

Solids load of a textile wastewater can be very high. Up to 50% of the total BOD in fabric processing 

can be originated from the desizing step when starch is applied as size (Bisschops and Spanjers, 2003). 

Scouring 
In the scouring step an alkali solution (commonly NaOH) is used to breakdown natural oils, fats, 

waxes and surfactants, as well as to emulsify and suspend impurities in the scouring bath (dos Santos 

et al., 2007; Sarayu and Sandhya, 2012). Due to the chemicals used for scouring and to the compounds 

released from the fabric, the generated wastewater is chemically aggressive and may be toxic. This 



 2 

wastewater is characterized by high Chemical Oxygen Demand (COD), BOD and solids content and its 

pH is highly alkaline (Bisschops & Spanjers 2003; Sarayu & Sandhya 2012). 

Bleaching 
To get a white fabric it is essential to remove its natural color by the process of bleaching. Mostly 

sodium hypochlorite, hydrogen peroxide, and peracetic acid are used as bleaching agents, but some 

auxiliary compounds can also be added and are released in the wastewater. BOD levels are low, but 

the solids content of the wastewater from bleaching can be high (Bisschops and Spanjers, 2003; Holkar 

et al., 2016). 

Mercerization 
Mercerization of fabrics is carried out after bleaching to confer shine and advance dye uptake. 

It is done by treating the fabric with a high concentration of NaOH (Holkar et al., 2016). Sometimes wax 

is also applied to improve the luster. As a consequence, the wastewater from this step is highly alkaline 

and in spite of its low BOD, it contains natural oils and waxes (Sarayu and Sandhya, 2012). 

Dyeing 
Different dyestuffs are used to confer color to the final textile product. The chromophore group, 

i.e., a delocalized electron system with conjugated double or simple bonds, is the major structure 

element responsible for light absorption in dye molecules. Common chromophores include azo (–N=N–

), carbonyl (–C=O), methine (=CH–), nitro (–NO2), and quinoid groups (Gürses et al., 2016; Sarayu and 

Sandhya, 2012). Electron withdrawing or donating substituents, denominated as auxochromes, are also 

used to generate or intensify the color of the chromophores. The most important auxochromes are amine 

(–NH3), carboxyl (–COOH), sulfonate (–SO3H), and hydroxyl (–OH) (Chequer et al., 2013). These 

groups also have the property of conferring a higher affinity to the fiber (Pereira and Alves, 2012). It is 

estimated that over 10,000 different dyes and pigments are used industrially and over 7 x 105 tons of 

synthetic dyes are annually produced worldwide. The textile industry consumes about two-thirds of all 

the world production (Chequer et al., 2013; Ventura and Marin, 2013).  

Dyes are commonly classified through the Color Index. It lists dyes using two systems: one 

corresponds to the assignment of a generic name based on its mode of application, color and an 

identification number (e.g. Acid Red 14); another is numeric with 5-digit color index number based on 

its chemical structure (e.g. 14720, corresponding to the previous example). According to the type of 

chromophore group present in their chemical structures, dyes are classified as azo, anthraquinone, 

indigoid, xanthene, arylmethane and phthalocyanine. On the basis of the technique employed for their 